
 16

 

 
 
 
 



 17

PARTS LIST – LSC800 & LSC1100 
 

ITEM # PART # QUANTITY DESCRIPTION 
 

1 
1 
2 
3 
4 
5 
5 
6 
7 
8 

9A 
9B 
9C 
9D 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
20 
21 
22 
23 
24 
25 
26 
27 
28 
31 
32 
33 
34 
- 

36 
36A 
36B 
36C 
36D 
36E 
36F 
36G 
36H 
37 

37A 
37B 
37C 
37D 
37E 
37F 
37G 

NOT SHOWN 
- 
- 
- 
- 
- 
- 

 
030-0504 
030-0507 
804-0004 
090-0408 
090-0394 
804-0025 
804-0172 
090-0090 
090-0233 
090-0460 
704-0109 
804-0016 
090-0413 
090-0460 
703-0424 
704-0103 
090-0535 
090-0021 
090-0228 
804-0005 
090-0067 
090-0418 
804-0020 
804-0021 
804-0022 
703-0108 
090-0457 
804-0214 
804-0024 
706-0924 
804-0051 
090-0502 
804-0220 
704-0152 
804-0033 
804-0031 
090-0512 
090-0066 
705-0079 
804-0002 
804-0191 
804-0041 
804-0042 
804-0043 
804-0044 
804-0045 
090-0052 
090-0453 
804-0046 
804-0047 
804-0048 
804-0049 
804-0050 
090-0233 
090-0461 
090-0119 
804-0221 
091-0078 
091-0043 
091-0044 
091-0164 
091-0062 
060-0001 

 
1 
1 
1 
4 
6 
1 
1 
4 
3 
5 
1 
1 
2 
2 
1 
1 
2 
1 
1 
1 

13 
25 
1 
2 
2 
2 
2 
1 
2 
2 
1 
4 
1 
1 
1 
1 
4 
4 
1 
1 
1 
1 
2 
1 
1 
1 

13 
18 
1 
1 
1 
1 
1 
3 
2 
1 
1 
2 
1 
1 
2 
1 
1 

 
825 Series Engine – LSC800 
1100 Series Engine – LSC1100 
Housing Weldment, Engine Side 
5/16-24 x 3/4” HHCS, GR5, pltd 
5/16 Med.  Split Lockwasher pltd. 
Bumper Weldment – LSC800 
Bumper Weldment – LSC1100 
5/16-18 x 1-1/2” HHCS, GR5, Pltd. 
5/16 USS Flat Washer, Pltd. 
5/16-18 Nylon Insert Locknut, Pltd. 
Shredder Plate Weldment 
Chipper Knife - 3 1/8” 
5/16-18 x 1” Flat head. Socket Cap Screw 
5/16-18 Nylon Insert Locknut Pltd. 
1/4” x 1/4” x 2” Lg. Shaft Key 
Shredder Rack Teeth 
5/16-18 x 5/8” HHCS Nylon Patch 
3/8-24 x 1 1/4” Lg. HHCS, GR8, Blk. 
3/8 Med. Split Lockwasher, Pltd. 
Housing Weldment, Inlet Side 
5/16-18  x 5/8” HHCS, GR5, Pltd. 
5/16-18 Whiz Lock Nut, Pltd. 
Axle     (LSC800) 
Axle Spacer tube .875 OD x .635 ID   
Wheels w/white hub (10” dia x 1 3/4)       LSC800 
4.10/3.50 x 4 Pneumatic Wheels             LSC1100 
Push Nut Cap 5/8” Dia. Shaft trw kps 
Bar Screen 
Screen Rod pltd 
1/8” Hair Spring Cotter pltd 
Rubber Cover plain-3/16” thick 
5/16” Fender Washer pltd 
Engine to Housing Spacer  
Chipper Chute Weldment 
Chipper Chute Cover 
Tube Flange- Chipper 
3/16” x 13/32” lg Rivet 
5/16-18 x 3/4” HHCS 
Collection Bag 
Hopper Assembly (includes 36A through 36H) 
Hopper Nose Weldment 
Hopper Base 
Hopper Sides 
Hopper Front 
Hopper Baffle 
Hopper Blowback Shield 
1/4-20 x 1/2” HHCS, gr5 
1/4-20 Whiz Lock Nut pltd 
Kick Stand Assembly (includes 37A through 37G) 
Bracket 
Leg Stand 
J-Bolt 
Spring 
5/16” USS Flat Washer pltd 
3/8”-16 Nylon Insert Locknut, pltd. 
3/8-16 x 2-1/4” HHCS, gr5, pltd. 
Bumper to Housing Spacer 
Caution decal 5” x 6” 
Approved engine/check oil frequently decal 
Recycle decal shredder-chipper 
Leaf shredder label 
Made-in-USA decal 
Safety Glasses 

 
 

 NOTE:  If your machine has a 1100 series engine, be sure to request a 5/16” 
USS flatwasher, 090-0233, if you order a shredder plate weldment, #704-0109. 

 
 
 




